

# TEST CERTIFICATE

489 1109 97A

Tests according to EN 489:2009

for

**joint casing system**

**„Salling Plast welded joint“**

by order of

**Salling Plast AS**

in **DK-9681 Ranum, Denmark**

Test Specimen No. 3308:

Joint “welded”

1x PE 560 mm on DN 300/560 mm

FFI-report 1031\_4991:

The water impermeability test and the stress crack resistance test were carried out according to the European Standard EN 489:2009 at the FFI in Aug. and Sept. 2011.

**The tests were successful.**

Hemmingen, 2011-09-21

Dipl.-Ing. Thomas Grage  
Managing director

Dipl.-Ing. Jens Tödter  
Project manager